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The Assistant Engineer(QC)
Quality Control Lab., DUSIB
Vikas Kutir. 10O, New Delhi

esting of CC cubes of mix M 20
SN

Name of wark

LIS

SHz-Providing and laying CC Pavement & repair of drains in JJC Bhanwar Singh Ca

Vasant Vihar.

Details from where sample is collected
Name of Circle/Division:

Nanie of Junior Engineer:

Name of Assistant Engineer:

Name ol xecultive Engincer:
Name ol Contractor/Agency:
Nume of Officer collecting samplc:
Date of collectioa:

Date of testing:

Required strength:

No. ol specimen sent for testing:
Stzc ol specimen:
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TEST REPORT
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Lested in my presence

Only testing has been conducted in this laboratory, The sample/samples has/he& been coliceted
handed over by the field staff of the Fonccrned division. 4
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